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886664 FILTER COVER (OLD 886343)
886344 FILTER MESH

886347 HEX. SOCKET HD. BOLT M5X10
886335 TOP COVER

885333 SPARK PLUG (A)

880630 NYLOCK HEX. SOCKET HD.BOLT M4X12
886661 CYLINDER HEAD

949553 NUT M3 (10 PCS)

949451 SPRING WASHER M3 (10 PCS)
949422 WASHER M3 (10 PCS) (OLD 9494227)
886309 FAN

886568 RUBBER PLATE

949754 HEX.SOCKET HD.BOLT M4X16 (10 PCS)
886295 CHAMBER HEAD

886296 GASKET

886297 CHAMBER

886312 PISTON RING

886298 RETAINING RING FOR D40 HOLE
887446 MOTOR ASS' Y (OLD 886662)
875638 O-RING (S-12)

886315 PACKING

886313 ADAPTER

886314 HEX. SOCKET SET SCREW M4X5
886567 SHAFT RUBBER WASHER
887890 SHAFT COVER

886848 PISTON RING (A)

886839 PISTON

886851 PISTON BUMPER

886855 HOUSING

886310 PIN

886840 BLADE GUIDE

886311 SEAL LOCK HEX. SOCKET HD. BOLT M4X12

880413 NYLOCK HEX. SOCKET HD.BOLT M4X10
886570 LOCK LEVER COVER

886841 GUIDE PLATE

949776 ROLL PIN D3X10 (10 PCS) (OLD 9497762)
886843 LOCK LEVER

949496 ROLL PIN D3X16 (10 PCS) (OLD 949496Z)
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886566 HEX. SHOULDER BOLT M5

886307 SEAL LOCK HEX. SOCKET HD. BOLT M4X8
886319 BELLEVILLE SPRING H8

886287 BUFFER COVER

886288 MUFFLER

886290 REED VALVE

886293 BUFFER PLATE

886294 O-RING

886292 MESH

305812 TAPPING SCREW (W/FLANGE) D4X16 (BLACK)
886565 HEX. SHOULDER BOLT M4X32

887356 CYLINDER (OLD 886847)

886285 CHAMBER STOP RUBBER

877371 NYLON NUT M5

886342 HITACHI PLATE

886332 CELL PIN

886333 PIPE RUBBER

886326 ACTUATER

326299 BATTERY EBM 315 (EUROPE,AUS,NZL)
886316 SUPPORT

887635 INTERNAL WIRE (A) (OLD 886321)

949423 WASHER M4 (10 PCS)

324082 SEAL LOCK SCREW M4X10

302086 TAPPING SCREW D4X20 (W/FLANGE) BLACK
886330 LOCK NUT M4 (BLACK)

886345 HOOK

887036 WASHER NEW

887034 TRUSS HD. SCREW M4X25 (BLACK) NEW
326316 TERMINAL SUPPORT

886552 TRIGGER STOPPER

886327 TRIGGER

886328 TRIGGER SPRING

949890 PIN D3X20 (10 PCS)

886324 CORD COVER PLATE

886301 CHAMBER SPRING

886308 SEAL LOCK HEX. SOCKET HD. BOLT M4X10
886856 PUSHING LEVER ARM

887035 PUSHING LEVER PIECE (OLD 886300)

Onderdelen voor

Aantal gebruikt
2
4

Pagina 2/4




Hi KOKI

81
82
83
84
88
89
90
91
92
93
95
9

97B
98
99
100
102B
103
105
503
504
505
506A
508

Artikel

992912 O-RING (S-8)
886338 ADJUSTER

886331

886852 PUSHING LEVER (A)
886320 CONTROLLER

325083 TAPPING SCREW D4X12 (W/FLANGE) BLACK

886845 MAGAZINE

949685 ROLL PIN D4X32 (10 PCS)

885894 STOP LEVER

885895 SPRING

886849 MAGAZINE COVER

886322 PRISM

887995 NAIL FEEDER (OLD 887653)

885898 NAIL PLATE

885899 FEEDER PIECE

885900 FEED SPRING

887891 CYLINDER HEAD ASS'Y

887032 CYLINDER PLATE

331424 HANDLE ASS'Y (OLD 886317+886323)
943277 HEX. BAR WRENCH 3MM

944458 HEX. BAR WRENCH 4MM

886846 NOSE CAP (A)

886857 PLASTIC CARRYING CASE (OLD 886348)
887996 LATCH

Onderdelen voor

Aantal gebruikt
1
1

Pagina 3/4




NT50GS

Rev.10

Pagina 4/4



